
Volume 3: SCOPE OF WORK 

P a g e  1 | 61 

 

 

Volume 3    

SCOPE OF WORK 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 



Volume 3: SCOPE OF WORK 

P a g e  2 | 61 

 

Table of Contents 

 
 INTRODUCTION 33 

 TREATED WATER REQUIREMENTS 44 

 SCHEME OF THE YARKON TREATMENT FACILITY (FIGURES 1&2 AND APPENDICES 2&3) 44 

 PROCESS DESCRIPTION OF THE WTP (FIGURE 2 AND APPENDIX 2) 66 

 SITE DATA 1010 

SCOPE OF SUPPLY 1111 

 ENGINEERING PACKAGE- CONTRACT PERIOD 1111 

 MAIN PROCESS UNITS & MECHANICAL SCOPE OF SUPPLY 1515 

 CONCRETE TANKS LINING (BY MWC) 2020 

 PROCESS EQUIPMENT DESCRIPTION 2120 

 CONTROL AND INSTRUMENTATION 3029 

 SPARE PARTS 3030 

 PIPING & VALVES 3232 

GENERAL TECHNICAL REQUIREMENTS 3433 

 PRE-FILTRATION SYSTEM 3433 

 UF MEMBRANE SYSTEM 3433 

 PROCESS PUMPS 3736 

 ELECTRICAL MOTORS FOR PUMPS 3938 

 CHEMICAL DOSING SYSTEMS 3938 

 MIXERS 4140 

 AIR SCOUR BLOWERS 4241 

 INSTRUMENT AIR COMPRESSOR SYSTEM 4341 

 SLUICE GATES 4443 

 VALVES AND ACTUATORS 4543 

 CONTROL SYSTEM AND INSTRUMENTATION 4847 

 OPERATION TRAINING SERVICES 5655 

 COMMISSIONING 5755 

 1ST
 PERFORMANCE TEST 5957 

 WARRANTY PERIOD SERVICES 5958 

 MISCELLANEOUS 6059 

 APPLICABLE STANDARDS 6159 



Volume 3: SCOPE OF WORK 

P a g e  3 | 61 

 

 INTRODUCTION 

This is a tender for the selection of a submerged hollow fibers membrane filtration 

system for The Yarkon River Water Treatment Plant (WTP) to be supplied in two 

modes, referred hereafter as MODE 1 and MODE 2, as follows: 

MODE 1: Continuous treated water production of 1,333 m3/hr.  

MODE 2: Continuous treated water production of 1,890 m3/hr. 

                                                                               

The Yarkon River water quality fluctuates at a very wide range, as detailed in the 

attached Appendix 1. The fluctuations are mainly seasonal, relating to the river flow 

rate due to rainfall and varying water temperature. The river water is basically a mixture 

of fresh groundwater and tertiary sanitary effluent.  

The main sensitive pollutants - organic pollutants, turbidity, suspended solids, bacteria 

and algae count have been identified as season related. To ensure a stable and 

continuous operation of the UF membrane system, this tender specifies only submerged 

reinforced hollow fibers UF membranes, as well as requirements for pre-treatment 

stages, including fine screening and coagulation/flocculation processes. 

Hence, requirements related to the design of a pre-treatment stage prior to the UF 

treatment stage are included in the tender.    

  



Volume 3: SCOPE OF WORK 

P a g e  4 | 61 

 

 TREATED WATER REQUIREMENTS 

The principal objective of the WTP is to produce a stable flow of water for recreational 

gardening and unrestricted irrigation of crops. The Yarkon river treated water must 

comply with the related local regulations, as indicated in Table 1. This goal is to be 

accomplished by applying filtration technology using submerged reinforced hollow 

fiber UF membranes. 

Table 1 below summarizes the required quality of the final product water from the WTP 

(UF effluent) prior to disinfection (by MWC).  

The product water quality must be kept within the values, listed in Table 1, as long as 

the raw water TSS and turbidity values are lower than 120 ppm or 140 NTU, 

respectively. In case of higher values of turbidity or TSS, the feed to the WTP may be 

halted.  

 

Table 1: Required Treated Water Quality of the WTP 

Parameter Units 
Guaranteed 

Value 

Analysis 

Frequency 

Turbidity NTU < 1 On-Line 

Removal of Fecal Coli 

(***) 
log removal ≥ 4 2/week 

pH  6.5 – 8.5 1/week 

* Scheme of the Yarkon Treatment Facility (Figures 1&2 and Appendices 2&3) 

(***) In cases the feed water Fecal coli is lower than 104 CFU, then the product quality 

shall average at CFU≤1.1 

• The YTF includes three major systems, as displayed in Figure 1: 

ο Seven Mills Pumping Station (SMPS). 

ο Water Treatment Plant (WTP). 

ο Irrigation Water Distribution Plant (IWDP). 

                                                 
1 Clarification notice no.4 annex B item 3 



Volume 3: SCOPE OF WORK 

P a g e  5 | 61 

 

 

Figure 1: Water Treatment Array in The Yarkon Park. 

 

• The SMPS discharges raw water from the Yarkon river to the WTP. The water is pre-

filtered by a 6-mm coarse screen and then pumped to the WTP by three (3) identical 

VFD controlled submersible pumps in MODE 1 and by four (4) identical pumps in 

MODE 2. The Suppliers' scope of design starts at Tie Point (TP) 1, as illustrated in 

drawing 0367-TEC-04 (Appendix 3). The discharge flow rate of SMPS is designed 

as follows: 

ο MODE 1 - three (3) submersible pumps are capable of delivering a combined 

flow rate range of 1,432 to 1,577 m3/hr and a head of 1.8 barg at   TP1. 

ο MODE 2 - four (4) submersible pumps are capable of delivering a combined 

flow rate range of 2,030 to 2,237 m3/hr with and a head of 1.6 barg at TP1. 

• The WTP reduces TSS, turbidity and fecal coliforms in the raw water, as displayed 

in Figure 2, and discharges it to the IWDP through TP6 for disinfection and irrigation 

system discharge. The reject stream, produced at the WTP, is discharged to the 

Municipal Wastewater Treatment Plant (MWWTP) through TP5. 

 



Volume 3: SCOPE OF WORK 

P a g e  6 | 61 

 

 Process Description of the WTP (Figure 2 and Appendix 2) 

• The raw water in TP1 shall be pre-filtered by an automatic 500-micron (or less) 

filtration system (F-100) in either one or two consecutive filtrations steps to remove 

large solids and to reduce the TSS load on the downstream UF system.  

• The pre-filter shall be automatically backwashed (based on differential pressure, 

timer or manually by the operator) by an external pump (P-101A/B), using its filtrate 

as the backwash medium. The reject shall be collected in the reject collection tank 

(TK-112) and then discharged to the MWWTP.  

• The filtrate shall be fed to the coagulation/flocculation system, comprised of a flash 

mix tank (TK-100) for coagulation process, followed by flocculation tanks             

(TK-101A/B/C).  

• Ferric chloride (FeCl3) solution shall be injected to the flash mix feed line by a dosing 

pump (P-102A/B), as a coagulant/flocculant agent, maintaining a concentration of 

up to 5.07.52 mg/l as FeCl3 in the feed line. The flash mix tank shall be rapidly mixed 

by a top-entry mixer. 

• There is an option to dose hydrochloric acid (HCl) to the filtrate feed line for pH 

adjustment to provide the optimal pH range required for the flocculation process. 

• From the flash mix tank, the water shall be divided equally between the three (3) 

flocculation tanks, designed with a retention time of 5 to 10 minutes, which is suitable 

for the formation of small flocs. Each flocculation tank shall be slowly mixed by a 

top-entry mixer. 

• From the flocculation section, the floc containing water shall overflow and evenly 

distributed between the six (6) membrane tanks (TK-102A/B/C/D/E/F) through a 

distribution pipe. 

• Each membrane tank shall contain immersed hollow fibers UF membrane units         

(F-101A/B/C/D/E/F), with a suitable filtration area for MODE 1 or 2 operation. 

• A permeate pump (P-100A/B/C/D/E/F), one per each membrane tank, creates a 

vacuum in the collection header connected to each membrane cassette in the specific 

tank. The vacuum draws the treated water through the membrane lumens. The 

permeate is then discharged to the collection header and then to the IWDP through 

TP6.  

• Prior to TP6, sodium hypochlorite solution shall be injected to the filtered water by 

a dosing pump (P-103D/E).  

                                                 
2 Clarification notice no.4 annex B item 11 



Volume 3: SCOPE OF WORK 

P a g e  7 | 61 

 

• Air shall be introduced to the bottom of each membrane cassette by four (3+1) 

blowers (B-100A/B/C/D), producing turbulence that scours the external surface of 

the fibers. This scouring action shears attached solids from the membrane fibers 

surface.  

• In order to prevent blockage of the membrane fibers by suspended particles in the 

membrane tank, periodic backwashing is required. The backwash shall be done by 

an external pump P-111A/B (1+1) discharging permeate from the backwash tank      

(TK-103) to the permeate line of each membrane train. The backwash tank is filled 

from the common UF permeate collection line by an on/off valve).  

• Periodic maintenance and recovery Cleaning in Place (CIP) with sodium 

hypochlorite and acidic solution are required to decrease organic and chemical 

fouling on the surface of the membrane fibers in order to recover the original 

permeability. The CIP is done in several steps: 

ο Preparation of the cleaning solution in the designated tank – acidic solution CIP 

in TK-104A and hypochlorite CIP in TK-104B. Pump P-108A/B (1+1) is 

utilized for the mixing of the dosed acidic solution by dosing pump P-105A/B. 

Pump P-109A/B (1+1) is utilized for the mixing of the dosed hypochlorite 

solution by dosing pump P-103A/B/C. 

ο Drainage of the specific membrane tank to the reject collection tank. 

ο The cleaning solution is discharged to the membrane tank by P-108A/B (1+1) 

or P-109A/B (1+1) for acidic or hypochlorite cleaning, respectively. 

ο After the soaking time has elapsed, the cleaning solution is pumped from the 

membrane train to the right CIP tank using the CIP pump and on/off valves 

alignment. 

ο In the CIP tank the cleaning solution is neutralized: 

� acidic CIP using caustic soda dosing by pump P-107A/B and pH 

monitoring.  

� Hypochlorite CIP using SBS dosing by pump P-106A/B and total 

chlorine monitoring. 

ο After the cleaning solution has been neutralized, it is discharged to the reject 

collection tank by the CIP pump. From the reject tank it is discharged to the 

MWWTP.   

• During the filtration cycles, the TSS concentration in the membrane tank increases. 

In order to facilitate a steady UF performance (in terms of flux), the membrane tank 

has to be drained and backwashed periodically every few filtration cycles. The tank 



Volume 3: SCOPE OF WORK 

P a g e  8 | 61 

 

is drained by gravity to the reject collection tank (TK-112), located underneath the 

membrane tanks by opening of an on/off valve.  

• The reject overflows to the reject pumping station (TK-113) discharging it to the 

MWWTP collection system through TP5 by three (3) submersible pumps (2+1)         

P-110A/B/C at a maximal flow rate of 300 m3/hr. The reject quality is detailed in 

Table 3 below. 

• The reject collection tank shall be designed with an emergency overflow to the 

Yarkon river through TP4. 

• All concrete walls, which are not marked in red in drawing 0367-TEC-04, can't 

be changed and redesigned, so that the Suppliers' design scope includes only the red 

marked walls.    

• The plant shall be designed to/from the following tie points: 

ο TP1:  

� Description: Influent feed to the pre-filtration system. 

� IL: +7.60 

� Connection Flanges at Tie-point:  Two flanges with nominal diameter of 

DN560.  

� Flow Rate Range in MODE 1: 1,432 to 1,577 m3/hr. 

� Pressure Head in MODE 1: 1.9 barg 

� Flow Rate Range in MODE 2: 2,030 to 2,237 m3/hr 

� Pressure Head in MODE 2: 1.7 barg 

ο TP2: 

� Description: Tap water for maintenance and commissioning. 

� IL: +10.00 

� Available Pressure Head: 4-5 barg  

� Connection Flange at Tie-point: DN100, Crosslinked PE (PEX).  

ο TP3: 

� Description: Sleeves for Ferric chloride (FeCl3) and Sodium hypochlorite 

(NaOCl) dosing lines. 

� IL: +9.60 

� Details: 2 sleeves with a nominal diameter of 3".  

ο TP4: 

� Description: Emergency overflow of reject to Yarkon river. 

� IL: +5.80 

� Connection Flange at Tie-point: DN500, HDPE with concrete coating.  



Volume 3: SCOPE OF WORK 

P a g e  9 | 61 

 

ο TP5: 

� Description: Reject discharge to MWWTP. 
[...]
(P-100A/B/C/D/E/F).  

Each pump shall be designed to provide the required nominal permeation flow 

rate range for both MODE 1 and 2 operation, hence 250 to 355 m3/hr.   

All pumps shall be horizontal centrifugal equipped with VFDs and include 

isolation valves, check valves and drain valves. The required pressure head at 

TP6 (connection of the product water line to external line heading to the contact 

tank) is 10 meters.  

ο Two (2) backpulse pumps (one duty + one standby) designed to provide the 

required backpulse flow rate range for both MODE 1 and 2 operation. 

All pumps shall be horizontal centrifugal, equipped with VFDs and include 

isolation valves, check valves, drain valves and pressure gauges. 

ο Any Special Equipment required for unit access and removal including lifting 

devices and/or module removal tools. 

• One (1) compressed air system – reciprocating compressor, including two reciprocation 

units (one duty + one standby) one receiver tank, one air dryer and one activated carbon 

adsorption unit, including all required instruments, as specified in section B.1.20 below.  

• Six (6) chemical dosing stations, designed for both MODE 1 and 2 operation, including 

internal piping design: 

                                                 
4 Clarification notice no.4 annex B item 13 



Volume 3: SCOPE OF WORK 

P a g e  17 | 61 

 

ο One (1) citric acid (50% w/w), or other approved acidic chemical, dosing skid 

for membrane system CIP (maintenance and recovery CIP), consists of:  

� 3 m3 (working volume – 2.8 m3) HDPE storage tank (according to MWC 

standard specification 721.001).  

� Three (3) dosing pumps (two duty + one standby) – P-104A/B/C.             

P-104A is for the maintenance CIP, P-104A+P-104B is for the recovery 

CIP and P-104C is standby for both maintenance and recovery cleans. 

All pumps shall be designed with integrated flow indication.  

� Calibration column, pulsation dumper (if needed), pressure gauge, 

valves and check valves. 

ο One (1) sodium hypochlorite (NaOCl 12% as Cl2) dosing station consists of:  

� 30 m3 (working volume – 25 m3) PVDF reinforced FRP storage tank 

(according to MWC standard specification 711.009).  

� Three (3) sets of dosing pumps for membrane system CIP, product water 

disinfection and post-disinfection: 

• Three (3) dosing pumps (two duty + one standby) –                  P-

103A/B/C. P-103A is for the maintenance CIP, P-103B is for the 

recovery CIP and P-103C is standby for both maintenance and 

recovery cleans. All pumps shall be designed with integrated 

flow indication.  

• Two (2) dosing pumps (one duty + one standby) P-103D/E for 

product water disinfection with integrated flow indication. Each 

pump shall be designed to deliver sodium hypochlorite solution 

at a flow rate range of 15 to 200 L/hr and a discharge head of 2 

barg. 

• Two (2) dosing pumps (one duty + one standby) P-103F/G for 

irrigation water post-disinfection with integrated flow indication. 

Each pump shall be designed to deliver sodium hypochlorite 

solution at a flow rate range of 0 to 15 L/hr and a discharge head 

of 8 barg. 

• All of the abovementioned dosing pumps shall be mounted on 

one skid, consists of one calibration column, pulsation dumpers 

(where needed), anti-syphon (where needed), pressure gauges, 

valves and check valves. 



Volume 3: SCOPE OF WORK 

P a g e  18 | 61 

 

ο One (1) Ferric chloride (FeCl3 40% w/w) dosing skid for 

coagulation/flocculation, consists of:  

� 25 m3 (working volume – 20 m3) FRP storage tank (according to MWC 

standard specification 721.001).  

� Two (2) dosing pumps (one duty + one standby) – P-102A/B with 

integrated flow indication. Each pump shall be designed to deliver ferric 

chloride solution to the pre-filter filtrate line, maintaining a maximum 

concentration of 5 mg/l as FeCl3.  

� The dosing pumps shall be mounted on one skid, consists of one 

calibration column, pulsation dumper (if needed), pressure gauge, valves 

and check valves. 

ο One (1) hydrochloric acid (HCl 33% w/w), or other approved acidic chemical, 

dosing skid for membranes CIP and an option for raw water pH correction, 

consists of:  

� 3 m3 (working volume – 2.8 m3) HDPE storage tank (according to MWC 

standard specification 721.001).  

� Two (2) dosing pumps (one duty + one standby) – P-105A/B with 

integrated flow indication. 

� The dosing pumps shall be mounted on one skid, consists of one 

calibration column, pulsation dumper (if needed), pressure gauge, valves 

and check valves. 

ο One (1) sodium bisulfite (NaHSO3 38% w/w) dosing skid for hypo CIP reject 

neutralization, consists of:  

� 3 m3 (working volume – 2.8 m3) HDPE storage tank. 

� Two dosing pumps (one duty + one standby) – P-106A/B with integrated 

flow indication. The maximum allowed free chlorine concentration in 

the discharged reject is 0.5 mg/l as Cl2 according to Table 3.  

� The dosing pumps shall be mounted on one skid, consists of one 

calibration column, pulsation dumper (if needed), pressure gauge, valves 

and check valves. 

ο One (1) Caustic soda (NaOH 20% w/w) dosing skid for acidic CIP reject 

neutralization, consists of:  

� 3 m3 (working volume – 2.8 m3) PP storage tank (according to MWC 

standard specification 721.001).  



Volume 3: SCOPE OF WORK 

P a g e  19 | 61 

 

� Two dosing pumps (one duty + one standby) – P-107A/B with integrated 

flow indication. The lowest allowed pH for the reject disposal is 6, 

according to table 3. 

� The dosing pumps shall be mounted on one skid, consists of one 

calibration column, pulsation dumper (if needed), pressure gauge, valves 

and check valves. 

• Three (3) reject discharge pumps (two duty + one standby) for waste discharge from the 

reject pumping station to the municipal sewage system. The pumps shall be submersible 

with a flow rate of 150 m3/hr each. The system shall include valves, check valves and 

pressure gauges. The minimal required head at TP 5 (connection to sewer discharge 

line) is 8 meters. 

• Equipment for the acidic CIP system: 

ο Two (2) horizontal centrifugal CIP pumps (one duty + one standby) P-108A/B 

for acidic solution feed to membrane tanks. 

• Equipment for the hypo CIP system: 

ο Two (2) horizontal centrifugal CIP pumps (one duty + one standby) P-109A/B 

for sodium hypochlorite solution feed to membrane tanks. 

• Sampling valves where applicable (shall be defined by MWC). 

• The following instruments: 

ο One (1) flow transmitter on the raw water feed line. It shall be sized for both 

MODE 1 and 2 operation. 

ο One (1) turbidity transmitter on the raw water feed line.  

ο One (1) pH and temperature transmitter (combined) on the raw water feed line. 

ο One (1) conductivity transmitter on the raw water feed line. 

ο One (1) pH transmitter in the flash mix tank (TK-100). 

ο One (1) turbidity transmitter on the membrane distribution pipe. 

ο One (1) level transmitter on the pre-filter backwash tank (TK-114). 

ο One (1) level transmitter in each membrane tank. A total of six (6) level 

transmitters shall be supplied. 

ο Two (2) level switches (low and low-low) in each membrane tank. A total of 

twelve (12) level switches shall be supplied. 

ο One (1) Pressure transmitter on the permeate suction line of each permeate 

pump. A total of six (6) pressure transmitters shall be supplied. 

ο One (1) Pressure switch high on the permeate suction line of each permeate 

pump. A total of six (6) pressure switches shall be supplied. 



Volume 3: SCOPE OF WORK 

P a g e  20 | 61 

 

ο One (1) Vacuum ejector on the discharge line of each permeate pump. A total 

of six (6) Vacuum ejectors shall be supplied. 

ο One (1) flow transmitter on the permeate discharge line of each permeate pump. 

A total of six (6) flow transmitters shall be supplied. It shall be sized for both 

MODE 1 and 2 operation. 

ο One (1) Pressure transmitter on the permeate discharge line of each permeate 

pump. A total of six (6) pressure transmitters shall be supplied. 

ο One (1) turbidity transmitter on the permeate discharge line of each permeate 

pump. A total of six (6) turbidity transmitters shall be supplied. 

ο One (1) temperature transmitter on the common header of the permeate 

discharge line. 

ο One (1) level transmitter in the UF backwash tank. 

ο One (1) flow transmitter on the discharge line of the UF backwash pumps     (P-

111A/B). It shall be sized for both MODE 1 and 2 operation. 

ο One (1) level transmitter in every CIP tank (TK-104A/B) – A total of two (2) 

level transmitters shall be supplied.  

ο One (1) flow transmitter on the discharge line of the reject pumps (P-110) to the 

municipal sewage. 

ο One (1) pH transmitter on the discharge line of the acidic CIP pump (P-108). 

ο One (1) pH transmitter on the discharge line of the hypo CIP pump (P-109). 

ο One (1) total chlorine transmitter on the discharge line of the hypo CIP pump 

(P-109). 

ο One (1) level transmitter in the sodium hypochlorite tank (TK-105).  

ο One (1) level transmitter in the ferric chloride tank (TK-110). 

ο One (1) level transmitter in the reject collection tank (TK-112). 

ο One (1) total chlorine analyzer in the IWDP contact tank. A detailed location of 

installation shall be provided on the award stage.  

ο Two (2) total chlorine analyzers on the irrigation discharge pipe. A detailed 

location of installation shall be provided on the award stage.  

 Concrete Tanks Lining (by MWC) 

• The wetted surface of the following concrete tanks shall be protected against possible 

corrosion by T-ribbed flexible HDPE lining plates, cast into the concrete walls: 

ο Flash Mix tank 

ο Flocculation tanks 



Volume 3: SCOPE OF WORK 

P a g e  21 | 61 

 

ο Membrane tanks 

ο CIP tanks 

ο Backwash tank 

The reject collection tank shall be coated according to MWC specs.  

• The design and execution of the lining system, or the approved protection, shall be 

carried out by MWC.    

 Process Equipment Description  

• All systems/equipment under MWC scope of design & supply shall be marked 

hereunder. 

B.1.8.1. Seven Mills Pumping Station (SMPS) – By MWC 

• The SMPS is designed to pump water from the Yarkon river and discharge it to the 

WTP, located about 1,000 meters west to the WTP. 

• The pumping station is equipped with three (2+1) submersible pumps in MODE 1 and 

with four (3+1) pumps in MODE 2. Each pump is designed to deliver raw water at a 

flow rate of 542 m3/hr and head of 27 m. 

• In MODE 1 normal operation, the pumping station is designed to deliver raw water at 

a flow rate range of 1,432 to 1,577 m3/hr, accounting for the minimum and maximum 

allowed recovery of the WTP, as detailed in the following sections B.1.13 and B.1.14. 

• In MODE 2 normal operation, the pumping station is designed to deliver raw water at 

a flow rate range of 2,030 to 2,237 m3/hr. 

• In both modes of operation, the minimal provided pressure head at TP1 shall be 15 

meters. 

• The pumping station is also equipped with a 6-mm coarse screen. 

• The rivers' water level is continuously monitored by an ultrasonic level transmitter, 

installed in the pumping station. In cases of low water levels, the pumping flow rates 

shall be decreased by automatic shut-down of the pumps.        

B.1.8.2. Pre-Filtration System 

The pre-filtration system, located downstream of the pumping station and upstream of 

the membrane system, shall remove fine particles, entrained in the raw water and be 

designed with the following parameters: 

• Filter Type: automatic disk or screen filter.  

• Filtration Capacity: MODE 1 and 2, meaning a flow rate range of 1,432 to 2,237 

m3/hr at the filters' inlet.  



Volume 3: SCOPE OF WORK 

P a g e  22 | 61 

 

• Filtration grade: the filtration grade shall be <500 micron and according to the 

membrane Supplier’s instructions by one or two screening steps, in order to meet 

the Supplier’s membrane warranty provisions.  

• Pressure Drop: The system shall be designed with maximum pressure drop of 8 

meters. 

• Backwash: The system shall be designed with an automatic external backwash 

system comprised of 10 m3 PE backwash tank (TK-114) and two (2) dedicated 

backwash pumps (one duty + one standby). The pump shall be designed with 

sufficient flowrate and head for the proper backwash of the filtration system. The 

backwash tank shall be filled with the filters’ product water by opening of an 

actuated valve. The backwash sequence shall be initiated based on pressure drop 

across the filter, by timer or manually by the operator. The backwash water shall be 

discharged (after the filter) to the reject drain tank (TK-112) and from there to the 

municipal sewage system by reject discharge pump P-110. 

The primary function of the pre-filtration system is to protect the sensitive UF 

membrane fibers from being raptured by coarse particles in the raw water.    

B.1.8.3. Coagulation/Flocculation System 

In order to optimize the membrane separation performance, a coagulation flocculation 

process must be employed upstream using a coagulation agent (ferric chloride). There 

is an option to add an acidic solution (HCl) to provide the optimal pH range for this 

process.  

The system shall be comprised of flash mix tank, where the injected coagulant will be 

properly dissolved, and three (3) parallel flocculation tanks, where fine flocs will be 

formed from the colloidal suspended particles. 

• Coagulant/Flocculant Dosing: Ferric Chloride (40% w/w) shall be dosed to the pre-

filter filtrate line at a concentration of up to 5.0 mg/l as FeCl3. The dosing pumps’ 

flow rate shall be automatically regulated according to flow measured at the inlet. 

The dosing shall be done by fully two (2) automatic dosing pumps (one duty + one 

stand-by), designed for both MODE 1 and 2 operation, with automatic transfer 

between the operating and the stand-by one. 

• Flash Mix Tank: The filters’ product water shall be discharged to a completely 

mixed tank. The tank shall be designed with sufficient volume for MODE 2 with a 

minimal hydraulic retention time of 25 seconds. The tank shall be made out of 

concrete and built by MWC. The tank shall be rapid mixed by a top-entry mixer.  



Volume 3: SCOPE OF WORK 

P a g e  23 | 61 

 

• Flocculation Tanks: The water will overflow from the flash mix tank to the 

flocculation tanks distribution pipe, where it will be split evenly between the three 

identical flocculation tanks by gravitation overflow. The overflow openings from 

the flash mix tank shall include electrically operated sluice gates (one per 

flocculation tank) to allow the flexible operation of this system, with regards to 

retention times, in various feed flow rates. The flocculation tanks shall be designed 

with sufficient volume for retention time of 5 to 10 minutes in MODE 2. The tanks 

shall be made out of concrete and built by MWC. Each tank shall be slowly mixed 

by a top-entry mixer.  

B.1.8.4. Membrane Tanks 

• The coagulated water shall be introduced to the membrane tanks by gravity through a 

distribution pipe, equipped with on/off control valves at the feed of each one of the six 

trains. There will be six (6) parallel membrane trains in MODE 1 and 2 operation.  

• The supplied UF membranes shall comply with the following parameters for each mode 

of operation: 

ο MODE 1: immersed UF membranes with a suitable filtration area for an average 

flux of 30 LMH and a flow rate of 250 m3/hr per train, including at least 10% 

spare space. 

ο MODE 2: immersed UF membranes with a suitable filtration area for an average 

flux of 30 LMH and a flow rate of 355 m3/hr per train, including at least 10% 

spare space. 

 

The employed UF membrane system shall be comprised of a submerged reinforced 

hollow fiber membrane type, operating under low-pressure vacuum conditions. Each 